




































































N [ cCHASSIS

M-05Ra &v—< @OHEBRIANDEIE. CES5DVA M EBBLTLIICEL

(HhRZ=—H—F)

@Refer to the codes in the list below when ordering parts.

ERSREERICDULT

For use in Japan only!

HERBEGZLLEY. ThLIEAR. T
DAT v A—BRESNEHART—
H—EABRETTELWVLENE
T FEf HHHRET-—Y—-ERI
HECENTHHE R GROAFET
CTENTHILLTEEY. BLLZ
HPAHRARZT—Y—ERAETEHWVE
beE{EE

EME ROHAREOEBMICTFOUR FESECITEMES.
Rir—ib. BRE. BRE. BRI—F, SilEHT CRALE
Tl IRAAGFAMICRSEFES b BB EVICE OEF
£-00810-9-1118, MAER () 2V THIRALEE L,

@ {fE L3 maoTHIEED

A=y RSICMATHIEFEE (300R+8) £ohLv:
Zirhif. BEFBh—LS—J&U K5 RIcLBTE
XEEBUWLET

@ {E=vhH—FooHIAE)

2V H—FECHAORE. £ ETREESEMMoOE
BlEBELEGVET ﬁiiﬁld:‘l!%ﬁ?‘-.lﬁ‘h—h’\—‘)&')
HRFWIELET

AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE

When pt ing T 1t parts, please take or Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES

send this form to your Itx;al Talnlya dealer so that the parts bitte zur Unterstitzung dieses Formular mit zu lhrem Afin de vous permetire de vous procurer des piéces de

required can t_]e ct_:rrrecﬂy |(_1&nt_r]"|ed and _5upp||ed F_‘Ieam ortlichen Fachhandl_er. Beziiglich _der _An@ben, der rechange Tamiya, amenez cette liste a votre point de vente

note that -_.;pecrﬁcaﬂ_ons, availability and price are subject to Lagerhaltung der Artikel und der Preise sind Anderungen Tamiya qui ne manquera pas de vous renseigner. Veuillez

change without notice. vorbehalten. noter que les caractéristiques, disponibilité et prix peuvent
changer sans avis préalable.

PARTS CODE 19805945 *1 3x18mm Step Tapping Screw (BB1 x2| 50583 3x15mm Tappi SC'EW (BA4 x10)

10115065 P Parts 19401600 Metal Parlstep a('?‘"“g & ) 50586 3mm Washer (387

19401598 Metal Parts Bag A 12600016 3x89mm Threaded Shaft (BCY x1) 50592 5mm Ball Connector (BA23K101

16295014 e Sheet [20x100mm) 16275013  Switch Cover (BC16) 50594 2x10mm Shaft (BG10 x10)

10555015 *1 1150 Plastic Bﬂinma x10) 19804286  3x6mm Countersunk Head Screw (BG3 x4) 50595 Nylon Band w/Metal Hook (x10)

19805622 1150 Metal Bearing x2) 19804394  2.6x10mm Binding Screw (BC4 x5) 50596 5mm Adjuster (BG12 x6)

19805185 *2 850 Metal Bearing (BA20 x2) 19805574  3x18mm Screw (Silver) (BC15 x2) 50794 }B\zg

19805825 5mm Ball Col or n_ong:- (BA19 x5) 19805615  Snap Pin (Medium) (BG13 x5) 50797 m Adjuster (Short) (BA28 x8)

13550027  5x40mm Shaft (BA16 x1 19805853  3x8mm Screw (BG14 x5) 50823 Front Wheel Axie (BA26 x2)

13580065  5x21mm Pipe (BA17) 19805502  Free (Rear) Wheel Axle (BC11 x2) 50882 King Pin (BA22 x4)

14305125  Motor Plate 19805868  2x10mm Screw (BG5 x10) 51008 Bevel Gear Set (BA30 x1, BA32 x2, BA33 x3)

19805684  3x12mm Socket Screw (BA12 x2) 19804159  3x10mm Screw (BG2 x10) 51389 A Parts (Black), 3x18mm Tapping Screw (x2)

19805629  3x12mm Tapping Screw (BAS x4) 10805898  3x12mm Screw (BC1 x10) 51390 B Parts (Black)

19805754  3x8mm Tapping Screw (BA7 x10) 19805557  4mm Flange Lock Nut (BCS x4) 51391 G Parts (Black) (x2)

19805859 *1 3x15mm Screw (BA2 x4) 19805575  3x18mm Tapping Screw (x2) 51392 D Parts (Black)

19808156  3x16mm Countersunk Head Screw (BA3 x2) 16095003 Antenna Pipe 51425 F Parts (Black)

19805887  3xBmm Countersunk Head Tapping Screw (BAS x10) 11050971  Chassis Set Instructions 51426 Skid Plate Side Guard

12300010 *1 9mm Washer (BA21 x1) 50038 Tool Set (Box Wrench, 1.5/2.5mm Hex Wrench, MA13 x4) 53351 Numlnum Reinforced Tape

19804285  3x25mm Screw (BA1 x2) 50171 Heat Resistant Double-Sided Tape (x5) 53689 540-0M

19804237  Gearbox Joint (BA25 x2) 50354 16T Pinion Gear (BA33, etc.) 84195 3mm Oﬂmg (Black} (BA24 x10)

19805976  3x46mm Screw Pin (BA14 x4) 50673 2x8mm Tapping Screw (BA8 x10) 87099 Cera-Grease HG

19805756  3x32mm Screw Pin (BA15 x4) 50575 2.6x10mm Tapping Screw (BCE x5} .

19805503  Drive Shaft (BA29 x2) 50576 3mm Grub Screw [BA13 x10) a Requires 2 sets for one model.

19401599 Metal Parts Bag B 50577 *3  3x10mm Tapping Screw (BA6 x10) *2 Requires 3 sets for one model.

19805826 *1 Coil Spring (BB2 x2) 50579 3x10mm Step Screw (BA11 x5) 3 Requires 4 sets for one model.

19805895  3x20mm &ew (BB3 x10) 50582 *2  3x14mm Step Tapping Screw (BA10 x5) *Tires & wheels may vary according to products.

@ (BERSEOHAEE) : .

Ty T422-8610 ¥5E HES X B EH3-7

SRRV HAZT—H—EZFR

D (BRIVADEEEES)  mEELEERSOL, S
1 % 054-283-0003 k3 EEC-ELET

#5 03-3899-3765 (A~ Ehem:%)

D (HRET—Y—ERT LR
:  httpsy//tamiya.com/Japan/customer/

R/C
M-05Ra & +—%

www.famiya.com

ARFw TE (Px5) e

---------------------------------- 220M +# - 19805615
3xBIMFL LA (XS] o v v v rer e renser st 200F3 +# - 19805853
R —IU P I ILKD) o r e mmrmmeamrmrns e s ronsemnnanans 360F3 +# - 19805502
DAOMILEZ (KN e rrersverrdvrnnrivenerivrnrsvernsiivens 220F +# - 19805868
3x 10mALESZ (X D) - - rovvr v eommnvssns seiirnsesann srsins 220/ +# - 19804159
31(12!1;1.1:51{&10} -------------------------------------- 210F€] +# - 19805808
AT S IOwTF Y Fed)ecrrrereriansaasiiaaae, 180M +# - 19805557
I18m Sy K TR (D) v rrvmrearrnr s 150 +# - 19805575
AT F I A A s rroriarnansansanransanransansansarearens 270 +# - 16095003
PR St 1 R R R e R AR LRI AT 600F3 +# - 11050071

COMBICEIEREPRROT-HORCART N—Y, FFvavn—YHRFThTVET. B

S OPEIEEH. FEHEHHRET—Y—EATERVORDTEL,

geariid =E WRI-F

)13 , khmE: e, it *
ARl (BLHE2) 12201945 AREDS O T MW KD EHL 55 B AN B S S < s AN LS 1 S ) S S P 00ET 81

TR AICBELTHE, e ATLIEE (L E 50038
KCMAICBEL T A R I BB IR TS CNEEELFRYIDIET) oA M 8 s e e miel it o nigge-
s FHER  2H R0 F SP354 16T A /¥ fill- - vorevvrnn s smwnnm g e e 350/ +8 = 50354
PIA—'sresresorrenreraarcrasresresnsrasrcanenesnensanes 320 +#% - 10115065 SP.573 2xBmm4 v K2 FE R (X10)rvrrsrrrrorensrenraneanes 100 +8# = 50573
BRYELA oo orerenrinriiiiiiiiiiiiiiene, ++1,780F +# - 19401508 SP.575 2.6x10mmR o 2/ FER(X5) s veresrnrrnsnnsanannens 100/ +# = 50575
AR DL — F(20X100mm) = == v me s nees --120M +# - 16295014 SP.576 3mnr ERI(KI0)rrrrrvrrrrrrarrssrrrrrasisnrrnaes 2001 +# = 50576
NS0T ST U F(R10) - vvrenrennnncannns -+270@ +8 - 10555015 SP.577 3x10mm % w E 2/ FEZ(X10) s cvvnrrarnrmnnscaneens 100/ +8f = 50577
TS0 R JLaD) v« v onvvvrsmsvesnssarsassnssnay 220 +% - 19805622 SP.579 3x10mMf A 5] v s me v rrrevranravern s rssnneans 150 +# = 50579
B50A B LX) rerrrerrnn s 120 +# - 19805185 SP.582 3x14mmER{e S w E FER(XS) e v rrvrrrnranraanaans 100M3 +8f = 50582
SmnE O —R— JLR(X5) - o 250F +% - 19805825 SP.583 3x15mm& w £ S ER(X10) v vrenrenranrannnanenns 1503 +# = 50583
Sxd4Onmzs + 7 F(x1) = 180 +# - 13550027 SP.586 3mnF wirp—(X15)rrrrrrnrrrnrrrncnsnrasnaarnanes 100M +# B 50586
Sx21mn/ A Frrovrearenarrarnesnrranraarer 280F +# - 13580065 SP.592 SO —Jb(x10) r-srerrerorrssranrarsrranranes 300 +# B 50592
== L—prerrerscrrcriiriieinaies 120 +# - 14305125 SP.594 2x10mmss % 7 F(X10) e soerrrerrnrrcronrsaranrenes 150 +# B 50594
D1 2mMAR O — R (kD) v e v reernenrererneas 15073 +% - 19805684 SP.595 FA O/ FARILT w & (x10)wwwvevrerrnencenes 150 +# B 50595
I12mm Ry B FER () veennreernees 170 +# - 19805629 SP.596 5mm7’ 27 4 AR —(XE) = rr v e s es s asaneas = 50596
IxBum A 2 FEZ(BX10) e rereeees 180M +# - 10805754 SP.794 FAEERE- v uveereens = 50794
31 5maFL R () oo aneas 200/ +# - 19805859 SP.797 5mm7” 2 4+ X 2 —5(x8) = 50797
31 6mmll 2 (RxD)orrorre e ratees 180F +# - 19808156 SP.823 O M RA—ILTF A (X2 rerrrnerrareraneas 450/ +8f = 50823
B & v G E A (H10)rereerees 2503 +# - 19805887 LR el ot R S TR AR TS L TR ST 150/ +# = 50882
OMN'T v S 4 — (K1) romesmnsrmnnsnencnas 120 +# - 12300010 SP.1008 YL 7 B ) NALFF (FoQ, du3) e v re e 250M +8f = 51008
3x25mmALE X (X2 eeeemeen 160 +# - 19804285 SP.1389 A/i—"Y (M) 3x18mmA o 2 FE A (D) -rrvernreenr 7008 +8# = 51389
FPRYTATI A F2)rerereeenes 420M +8 - 19804237 SP.1300 B/V— "W (fR)-r-errrrorrrssar sty 500/ +8f = 51390
IxdbnmA 7 L A —E () 200/ +# - 19805976 SP.1391 Cr{— Y (MX2)r=srrmrrrrrsnrssrrarnsareoncsnrenss 900F +# B 51391
II2mm AT Y A —E s (xd)reereereaens 180 +# - 19805756 SP.1392 DIX— 'Y {JR)=-==z rrrmrrrrrassarasncaranaacanss 500/ +# B 51392

FSAT v T Fx2)---- 460M +# - 19805503 SP.1425 FAN—Y (M) errersesrasrsnarinennssvrssscdosnnnes 500/ +# = 51425
o 5803 +# - 19401509 SP.1426 O FAFw Fot FH— Froreerraraanaaneae. 900F3 +# = 51426
AR FU 2 FDYer v v rrrvramrsoranrarines 270F3 +# - 19805826 OP351 FILEAwaF—"lrereee = 53351
L 20mmAL E A (BRI0) = - vormrormnnecnmannnanns 210 +% - 19805895 OPGEY F—it=aasvuinnraii B 53689
31 BnmER AR oy £ T EZ (BEX2) e 200/ +# - 19805945 AO-5042 3mmO U > (K10 rwrvvrrrrerrenrrnsennennaneens = 84195
BRBGEEC - rerrrrrrrrareanrnaeiens 680F1 +# - 10401600 BSH D AHG s eerrersorerresnsrsaserresantrorannnoranns = 87009
P i e ol il * BT, A= A B S TS REBBADTEVET,

IXGMMIL E Z (K4 == v vrmvrrnnnsmanaann i 160F +8 - 10804286 HLUIEE Y AT —Y—EARICBRAL b i,

2.6x10mm/ A 2 FEZ(RX5)--veeeeeees -+260F9 +8 - 19804394 GERIZDOWT) EHORICTE LEThRBicE. BIRSR EETY .

331 Bm¥L R e s wrlv e o wvwinn s dwsmaim TR A 1503 +# - 19805574 FEVR—LR—Y, HRET—H—ERAD EERICDOWT) £THEECEE L,

RCC M-05Ra Chassis Customer (11056732)



	ピニオン取付、ギヤ比
	ＲＣメカの搭載
	ホイルベース調整
	部品図
	部品カード



